RB6090-NS02A-04

’EE =
]
]
Eylﬂiﬁﬁﬂﬂ
Real Speed Engineering

INSTALLATION MANUAL

JIVFIIVTS—

FULL TITANIUM MUFFLER

=Y

APPLICATION NISSAN FAIRLADY Z Z34/370Z NISSAN FAIRLADY Z Z33/350Z
LRES , -

PART NUMBER RB6090-NS02A RB6090-NS04A

X201 2FUBEDFEIEY) (A FLFEDIFISNFER Ao R.S.E. YA TEOHAZEITIHULET
XNOT COMPATIBLE WITH 2012 onwards stock mid Y pipe, R.S.E mid Y pipe Recommended.

BiX / INDEX

P2 H#E P6 English
\_

DRV BREBEV EITFVRIZE, FTLHONESTEVET,
CTERRTICCOERAE ZSLBFHADIZEUHIELIZE L,

BFRHIAZEH I CHDEEBIBAICKIIICREL TS,

HAEICENM TV IESREIB I TR,
REBEA-N-ORITIIRMERENVEICRDET . KELEDRBTHEKZZN.

NEUBMERICLOBHENECIRE . BHTREEZEVWNRETOT,
HENUHTT ALIZE L,

IRFEERR CHD I ZEN 215 E AT 20 T BERABIELIZE,

Thank you for purchasing a Real Speed Engineering product.

Please read this installation manual carefully prior to installation/use.

Ensure you keep this document stored in a safe location for future reference.

Pay close attention to and adhere to the various warnings/cautions contained herein.

You should also consult the official servicing manual for your vehicle when installing this product.

Please note that inappropriate installation/use of this product will be at the owner's own
risk and/or responsibility.

Retailers/Workshops should ensure this document is given to the end user.




HNEAASEHRE Tooms - HENE-TLBHTEEILEEL,

o

AAVIA4TA (1) JAL28- (1)

LE

A1 FB (1) 22T (4)
“\ \\
Domm D
HBALIH =N RIN= (1) X
I5> TRV I52IFuh
M8 L=25 (1) M10 (2) / M8 (1)
/M6 (3)
HALH—-)IUR (1) GRSE
(s
]
H3STINUR (2) ~— ‘
HRZYN (1) 7IFI—-Z(1)
< 0
B RLF1-H— (1) 6AL>F (1) RIZRILE (3)
X [X|(3Z34/370Z
{ERICHEISTEN modrcrTRHBETT,
m IO VEFETE—R m NUIL>F n BEFERE m/\>RRUJL
m 25— RUJL-06.5mmRUIL m REE

A =
B AEREEHEFHRERTY . J—FyMEDONE TRV BRSNS TEMALTIZEN,
n AEROBDAFHIFBOOIRIZ T BRRZEBMIMToTIZEW,
m BEIBIEBUNMOIERAFE PHMEN ARBELY, IS8 938NN BOET .

n AREZEOMIFBRCE, BYRTE, REEEFERL WA,
ZERICRBRVEFHICORNDEIRTTY,

N\ ==

B AEBOBDFHIIOSVELS. IFY-ZAR AT A+ HIBZTRETITOTIZE L,

m EPRORTF(CLDEM OIS - NN R D RTREMED ., &H - BIEmAZNE LR
TNh'H 3. BB EPmOERDF I FHERECATOTIE L,




1. ETFY—-ZARITS—DWMDAL

A CCTRHBEINTVZOEESBFIETY . KIRMERSLSBULNS, AL WS,
1 TR AFRHFZEDI T,
2 T2H-RT5— MMIRIT5-ZEOHT .
3 XIRITF-ER ERRIONTIY RSN -ZZNENEDINTG,

2. Y9V RUF1—Y—RDFHIFROMI

AEBRILBOYIVRLT1-Y—2EATBILLLD, 2% 3EMECRAEI BN HKET.

STANDARD

QUIET MODE 1

QUIET MODE 2

G

, Q0

-

HEHER R
ZOFEFTTERAVEEFET. T ZOFECTERVEETET. BN TIBETY,

N =z

B 7—)LI>RCEHSHUHEDFI TN 15 FRHNTOEI A, MODE 2DIRAET CEAEN 3154,
W3 FRITIEHEESECBMIEMEL T BRICHYY RLF1-Y—-2EELTREEWN,

BE. MODE 10REET > EZDFFEA TEFIN BINTZITIB TINREICTERVLTET.

&
=

A

IR

B ZOMIZTROLBVMES, BRORBICLDES  ALERAMEENRAENDHDET,
m Fe B OY-F-IIY ROZER - RIEN RIS HDET.

A\ zm

» FEQEENREZRICINIZTERS.
1. YL Y -RECIONABBVLSICI TR E TRET 3.

2. T I NGELOEERN VTV IER RIS, (BEEE15mm)
3. BUYRLT1- Y-8 EVAHTMIBEL Y% —F>2792. (2570)

4. BERZEDE. RIZRILIME-TF>SFYMMETH UL RLF1-Y-2EES 3.

COBF, FOICICEVIAFNTVBD, BUYRLF 1Y —AIBENEEEE

(15mmi2E) (L. FRFCHERRI 3.

XINFZNILIM6, T3> 2 Fy hM6EMEF.

(REX-FIIAEBRSR)




NHIFTT—F 2 JHIE

T—IY FGEAY O ORY FIFNEME (BEEEISmm KR Z#E)

i

Yoy FLTFa—4—-%
3015

By FLTa—H—omYFiFRtrs—

YUY RLFT1-Y—DAIEERE (B3 7RE>9— 17—V I RBEh515mm)

9
Sﬁ“““s

L
\\QRK\“\“\\\\\\\\\\\\\\

5. EXA-RULCTI=F2TOEAH—ICTF I %EHIT S,

6. TNTLRNESTHNED6.5MMIZE (ML IMIAZHAX) (CTIRGBIFIILTZEITS.
7. INTURARIV RFRISRAZINL M6 - T3> 23y MMEZERDAT T BIET 3.

8. BE. YUURLT1-Y - RAIBZMHEEL. 35FRBEERICT G I IZITAS.

9. 2TONBIMNITHETHE. T-ILIYRELIUTUYRLFT1-H—DNUEDEFTS,

10 IV 7%ZBRET 3.




3. RSEFYZ9 LY T S—DRD}F

(REPROEEMER ] FREROEESEE TROBEITY,

<*v FEESBRERAERE by > ®5
@ |*>IN14TA ALY -NUR
@ |A>)1TB @ |BAL =) RI)—
® |TAL>T- ® |I5>ZRILs M8
@ |HRTYh ® I35 vk M8
® J35>2Fyhk M10 (20.0~28.0N-m (2.0~2.9kgf-m)]
[34.0~39.0N-m (3.5~4.0kgf-m)] @ (g RLF1-5-
® [935>F)N>R[25.0N-m (2.6kgf-m)] @ |RF>RILs M6 [8.0~12.0N-m(0.8~1.2kgf-m)]
@ [z27u>9 @ [75>+whk M6 [8.0~12.0N-m(0.8~1.2kgf-m)]
KBEMCEBENZEP (SRS A EPEBZIHCTS, B 7> FS—AEBMULTTFE,
%[X($234/370Z
[ FIE]
1. XMMU)IMTA (ERO) % [BOIZ>IFYIMI0 (ERG) #ERUIREHIS.

ZOBE, ZIAEBD) A T M) C— 1 L RIEEKESICEDfST B,
XAABAZATYS (ER®@) | J5>2+HyM10 (EKG) FERT3.

AMU)ATB (ER®@) (952 TNUR (EK®) ®EU. &N TOXTU I IvIAIBES LA
EATICRBEINC A VIATA (EHO) ([CEVAD, BIFICYI5—/\>H—2E0F 3,
XABISOTNOR (EH®) £/,

BAL Y- (ER®) (I30TNOR (EHEG) %&EL.
2TV IWIRIBESUNFATICRDEIIC, XA>IN1TB (EHQ) [CEUIAD,
XABISCTNUR (ER®) /.

A BAL Y —OTVAI—INEFIKBLITEBLTTFEL,

SAL2H-)NUR (ER®) [B1L25-3- (LRO) ZEOfE, S -2

SEASIRVEISERLBNS, ITFY-ZAN\SH—(CEDGF3.

XABHALY—/NUR FIE®) AL H-NURSN- (BIE®)
I52TNILAME (RTE®) ( J5>23vh (RIE®) M.

BEBDIIVT S ATSERLEHS, RIS CARFFDZITI,

WANLD J75>2Fy R M10865> (AIE®) [34~39N-m(3.5~4.0kgf-m)]
75>y M8BR5Y (AIE®) [20~28N-m(2.0~2.9kgf-m)]
D3 TIN REBSY (ATE®) [25N-m(2.6kgf-m)]




6. XM)MTA FIEO®) . A2)1TB REIEQ) -H1L>8— (FIEQ) O
BEBCRT> BB,
XAB2T>Y (RIEQ) M.

ANxs

B BEARZEPEOIVT TN, FHORWERERL TH AR EITOTIZE L,
R EMERECELD D RIVTSO AN ESNRVES(E.
TIATFY-ZANA T2 AYTS—OEDAFITRIL M R EBHENRE(C
B, REEDESHUT5ZARERUIE. REFFHL TS,

B YIS (CHDBEMIBURRETEAT 3L, IBNDLEFO
[REERDFT . B, BIBRAEZITOTNZEL,

B -ERIARCLD. BN mICBAE N R AR RN SDET .
WEIEUT, EHEREIT TS,

7. WEIISC. YUY RLT1-Y - 0BT T,

X IBYIVRLT1I-Y— (BR-ZHFD)
TRFZRILEME (@I(Cf3E)
-J3>2Fwh M6 (QIXTRE)
IIVTRIV M6 (RICIE) .

<&HFNILT>
RIRILEM6 (7.8~11.8N.m(0.8~1.2kgf-m)]
75> SRV RM6 [7.8~11.8N.m(0.8~1.2kgf-m)]

A=

m YUURLT1-Y-ZEDMILEF BERETZITDRVNTTEL,
EBmBIR ORI REMEN'BDET .

B SUYRLT1-Y-0ORER. XI5 RRTARRETITO TR W,

8. \yF)—X1F RimF 2O 3.

4. D FFEnmE:R

1. BECTFHNRON, BEHEEI S,
2. IVSVRIABIL. 71 RIS HSHI2500rpmIZE FTEIERE If. REF/RONER IS,
3. SEERZITV BEEAIPEESNRONESRTS.

A

 EHPTENHBEEREOE T, FlElmMEEUSIEORRE 315, HaRITESE(C
TR,

- =)
=

IR

m HEREND 2L, MEEDE T PHERAA(CL 2B ZEIIRREERDEIR T,
m ETHICEEEZRULSERESICETZHIEL. BERETO T,
B ZOBTEEZITIHEE. IHY -ZAR AT AN+ DOBRTTREETITOTIZE L,

B BROBEENELTVRISER, IIVEBIREIE . SPIEEEBZARREL.
FERICRES T L,

A xR
B ARBERBUCIE. ElARCIOTIIO S AFECE LN DD IHBENHDET .
REBE. IO yT ) %ERL. BEEL TENSOB YT I RITO TIZEN,




KIT CONTENTS Check to ensure all the following items are included in this Kit.

o

MAIN PIPE A (1) SILENCER (1)

C <<<c )
s DS
SPRING (4)
“ MAIN PIPE B (1) e

Jhmm &2
SILENCER BAND RUBBER (1)
FLANGE BOLT FLANGE NUT
@ M8 L=25 (1) M10 (2) / M8 (1)
/M6(3)

SILENCER BAND (1) - Esﬁi_ltsl i
nti-Seize
]

GASKET (1) Anti-Seize (1)

CLAMP BAND (2)

< 0 m
SOUND REDUCER (1) ALLEN KEY (1) BUTTON BOLT (3)

%Z34/370Z version pictured above.

REQU|RED TOOLS The following tools are required for installation.

® General engine maintenance tools m Torque wrench m Survice Manual
® Hand Drill m Center Drill and ®6.5mm Drill Bit m Safety Gear

A CAUTION

W This product is designed to be used for off road competition purposes only.

W This product should be installed by a trained professional in a well-equipped workshop.

m Only install this product on the specified vehicles to avoid product and/or engine damage.

m Do not use excessive force when attaching or removing components as this may damage the item.

m When installing, use the appropriate tools and safety gear to avoid injury.

/N warnInG

B This product is to be installed only when both the engine and engine bay are cold.

B Ensure that all parts are fitted correctly during installation to avoid potential fire hazards
and/or damage.




1. REMOVING THE STOCK EXHAUST

Q This manual only provides basic instructions. For more details please refer to the vehicles
official factory service manual.

1. Disconnect the car's negative battery terminal.
2 Remove both the center muffler section and the main muffler.
3

Disconnect the rubber mounts from the right and front-left side of the main muffler.

2. ADDING EXTRA BOLT HOLES
FOR THE SOUND REDUCER

B The loudness of the exhaust can be set at 3 different levels using the included sound reducer.

STANDARD QUIET MODE 1 QUIET MODE 2

@v

Reference bolt hole Reference bolt hole

Without sound reducer. Can be used with just one bolt. Ensure you add the extra bolts
and bolt holes.

A WARNING

B The exhaust tip has one predrilled bolt hole. However, when using QUIET MODE 2,
ensure you add the extra bolts and bolt holes to fully secure the sound reducer in place

as detailed in the installation manual. Whilst QUIET MODE 1, can be used with just one bolt,
using extra bolts is strongly recommended for added safety.

A WARNING

m Failing to add/use the additional bolts may result in parts coming loose while driving
which can be extremely dangerous for vehicles directly behind and/or around you.
B This may also result in the exhaust tip becoming warped or damaged.

A CAUTION

m Use the reference hole (as shown above) for guidance

when adding the extra bolt holes.

1. Ensure you use an old rag or cloth to prevent any debris from entering the silencer.
2. Double check the distance from the reference bolt hole to the edge/end of the exhaust tip (15mm).
3. Insert the sound reducer and mark the center point of the 2 additional bolt holes.

4. Secure the sound reducer using the reference bolt hole together
with the included M6 button bolt and flange nut.
Check that the sound reducer is aligned correctly and that the additional bolt holes
are the same distance from the exhaust tip/end as the reference hole (15mm).
X PARTS USED: Button Bolt M6, Flange Nut M6.




Distance from the exhaust tip edge/end to the bolt hole
(Std. 15mm. Actual measurement recommended).

MARKING THE ADDITIONAL

BOLT HOLE LOCATIONS

Temporarily insert
the sound reducer.

Sound reducer bolt hole center.

CHECKING THE SOUND REDUCER ALIGNMENT

(15mm from exhaust tip/end to bolt hole center)

L NS 9
\\“\’K\“\“\\\\\\\\\\\\\

. Using a center drill, add a pilot hole to one of the extra bolt holes marked earlier.
. Check to make sure it's centered then enlarge the hole to 6.5mm diameter (to fit M6 bolt).
. Then secure in place using the M6 button bolt and M6 flange nut.

. Double check the sound reducer bolt hole positioning and repeat the process for the 3rd bolt hole.

O 0 N O U

. After drilling all the holes, be sure to grind down any sharp edges.

10 Clean and/or remove any remaining debris.




3. INSTALLING THE TITANIUM EXHASUT

[Tllustration of the mounting position of each bolt & gasket]
The installation of the supplied parts are as shown below.

<Included components & torque specs. >

MAIN PIPE A SILENCER BAND

MAIN PIPE B SILENCER BAND RUBBER
SILENCER ASSY FLANGE BOLT M8
GASKET FLANGE NUT M8

FLANGE NUT M10

(20.0~28.0N-m (2.0~2.9kgf-m)]
SOUND REDUCER

[34.0~39.0N-m (3.5~4.0kgf-m)]

CLAMP BAND [25.0N-m (2.6kgf-m)]

BUTTON BOLT M6 (8.0~12.0N-m(0.8~1.2kgf-m)]

Q@ © [®le|e|e

SPRING

SlEEIEEIEcE

FIaNGE NUT M6 [8.0~12.0N-m(0.8~1.2kgf-m)]

XApply the Anti-Seize (included) to the parts which will be exposed to high temperatures.
This helps prevent the parts from sticking and/or becoming seized.

%Z34/370Z version pictured above.

[Installation Procedure]

1.

Test fit the Main Pipe A with the included M10 Flange nuts.

Ensure that the stopper on the Main Pipe A is facing up.
X Use the supplied gasket (@,shown above ) with the M10 Flange Nut (®,shown above).

Fit one of the Clamp Bands to the Main Pipe B. Next, attach the Main Pipe B to the Main Pipe A
whilst ensuring all spring hooks align parallel to one another.

The Muffler Hanger should also be attached at this stage.

% Use the included Clamp Band (®, shown above).

Fit the second Clamp Band to the Silencer assembly and attach to the Main Pipe B.
Ensure all spring hooks align parallel to one another.
% Use the included Clamp Band (®, shown above).

A Position the Silencer Assembly with the embossed logo facing down.

Fit the Silencer Rubber to the Silencer Band. Now carefully mount the silencer to the exhaust hanger
so as not to scratch it.

*Use the Silencer Band (®, previous page) , Silencer Band Rubber (®, previous page)
with the M8 Flange Bolts (@, previous page) , and Flange Nuts (@, previous page).

Ensuring sufficient clearance is maintained, tighten down the bolts in order starting from the front.

Torque Specs Flange Nut M10 (Previous Page ®) [34~39N-m(3.5~4.0kgf-m)]
Flange Nut M8 (Previous Page @)[20~28N-m(2.0~2.9kgf-m)]
Clamp Band (Previous Page ®)[25N-m(2.6kgf-m)]

Connect the Main Pipe A/B, Main Pipe B and Silencer Assembly with the Spring Mounts.
% Use the Springs included in the kit (&, Previous Page).

10




/\ caution

m Ensure sufficient clearance and correct fitment has been achieved before tightening down the nuts

and bolts completely.

In some cases, there may be insufficient clearance due to differences in vehicle specification. In such a case,
loosen the bolts of each component and adjust the positioning until sufficient clearance is achieved
before re-tightening down all the bolts.

m Using the product whilst there is oil or other debris on it can cause blemishes and/or burn marks.

W After fitting the exhaust, check to see if the rear bumper will
be at risk from heat damage. You may need apply additional heat
protection to the rear bumper.

7. The sound reducer can also be installed if required.
% Sound Reducer accessories (@)
-BUTTON BOLT M6 (® included hardware)
-FLANGE NUT M6 (® included hardware)
-FLANGE BOLT M6 (@ included hardware)

<TORQUE SPECS>

Button Bolt M6

(7.8~11.8N.m(0.8~1.2kgf-m)] @

FLANGE BOLT M6

[7.8~11.8N.m(0.8~1.2kgr-m)]

/N warNING

* Using the sound reducer at high speed or high RPM could
cause damage to the component(s)

* Only install or remove the sound reducer when the engine and exhaust are cool

to avoid injury.

8. Reconnect the car's negative battery terminal.

4. INSTALLATION VERIFICATION

1. Check to ensure the product is fitted correctly.

2. Start the engine and rev to 2500rpm to check for any abnormal sounds.

3. Test drive the vehicle and check for abnormal sounds and/or loose parts.

/\ waRrNING

m Be thorough when performing checks as incorrect fitment or loose parts can result in reduced performance
and/or damage to other surrounding parts and components.

m Exhaust leaks not only reduce performance but can also be a health hazard and should be addressed

immediately.

® When using the vehicle, If there are any abnormalities, stop the vehicle immediately and check for faults.

m Ensure the engine and/or engine bay is cool before attempting any repairs.
m Should any part fall off, do not restart the engine. Consult a trained professional and follow their instructions.

/\ caution

m Once the product has been installed on the vehicle, the engine characteristics may change depending
on the setup. After installation, adjust the engine/ECU settings as necessary.

11




ﬁl?eal Speed Engineering

T252-0002 #5) || 2 R /)RR 2-54-9
TEL : 046-205-4870
FAX : 046-205-4872

2-54-9 Komatsubara, Zama-shi, Kanagawa 252-0002, JAPAN
TEL : +81-(0)46-205-4870
FAX: +81-(0)46-205-4872

www.realspeedengineering.com

COHMICETIEMOEDR [ LELEFTHREVVWELET.
EHERE  A~E (BIRA-BEARE - FREBAREZOE)
10:00~12:00 / 13:00~17 : 00

If you have any questions in regards to the installation of this product, please contact us.
OPEN: Monday - Friday (National holidays and public holidays excluded).
10:00~12:00/ 13:00~17: 00

12



